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علاج الآلالم لطفلك
فقط الأطفال ذو ثلاثة سنوات فما فوق، لا يعانون منالرجاء الإنتباه إلى أن هذه الشرح حول علاج الآلام يشمل

أمراض أخرى وأوزانهم متطابقة مع أعمارهم.

والأكل بشكل جيدإعطاء مسكنات للآلم. ستمكن المسكنات طفلك من النومكي تمر الأيام الأولى بعد العملية بسلاسة فإنه من المهم
في البداية حتى إن لم يكنعملية الإلتئام. لذا من المهم إعطاء الطفل المسكناتويعاني أقل من الألم؛ الشيئ الذي من شأنه أن يسرع من

يشتكي من آلام.

الألم من أربعة إلىالبعض أكثر في الليل أو الصباح. من الطبيعي أن يشتدبعض الأطفال يشعرون بالألم أكثر في المساء، بينما يشتكى
للوزتين.سبعة أيام. ويحدث هذا أكثر في حال في حال استئصال كامل

الحرارة أو صعوبة في البلع ) خاصة المشروبات الباردة(.يعد الآلم شيئا عاديا مالم يكن مصحوبا مع ارتفاع في

يستمر إلى الأبد ولكنه سوفاليوم . لمساعدة طفلك ، من المهم توضيح أن الألم لنيكون تأثير المسكنات أفضل عند تناولها بانتظام خلال
في المستشفى بعناية.أيضًا اتباع التوصيات الخاصة بمسكنات الآلام التي تلقيتهايقل تدريجياً حتى يختفي في النهاية تمامًا. من المهم

الحفاظ علىمختلفة لتحقيق أفضل النتائج الممكنة مع الألم. من أجلغالبا ما يتم استخدام مجموعة من الأدوية التي تعمل بطرق
نوع من  الأدوية على حدى"ذروة الألم" ، من المهم أن تتبع الوصفة الطبية لكلتركيزالأدوية في الجسم ، وتحقيق أفضل النتائج وتجنب

كما أنه من المهم جدًا اتباعلم يبدو أن الطفل يعاني من الألم في الوقت الحالي ،والجرعة والوقت الذي يجب فيه إعطاء الأدوية ، حتى إن
الليل. عادةً ما ينام، على الرغم من أنه قد يكون من الأفضل عدم إزعاج نومأي وصفات طبية حول إيقاظ طفلك لإعطائه الدواء ليلًا
كما أن تخفيف الآلاممهمًا لمنع تفشي الألم الذي يصعب إدارته في اليوم التالي.الأطفال والمراهقون إذا كان الدواء السريع والمنتظم

60-30الدواءأعطوالغثيان.الإمساكمثلالجانبيةالآثارمخاطروتقليلالأدويةمنأقلكمياتإعطاءضرورةيعنيمنتظمبشكل

الدواء.جرعاتبينساعات6منأكثرهناكيكونألايجب،الشديدالألمتتجنبكيللطعام.الطفلابتلاعلتسهيلالوجبةقبلدقيقة
)ممارسة الألعاب ،مزيدًا من الاهتمام ختى يصرف انتباهه عن الألم في الحلقبالإضافة إلى مسكنات الألم ، من المهم أن يتلقى الطفل

المشروبات الباردة أو الآيس كريم تخفف الألم أيضًا.القراءة ، مشاهدة التلفزيون مع شخص بالغ ، وما إلى ذلك(.

تقييم مستوى الألم
عن الألم دائما بالكلمات أوألم. بصفة عامة يتغيرسلوك الطفل عند الألم. لا يعبرمن المهم أن تقيم بشكل دوري ماإذا كان طفلك يعانى من

الطفل الألم لأنهم لاالألم تسهل حداَ من تقييم الآلام لدى الطفل. قد ينكرالصراخ أو البكاء. يوجد مختلف استبانات الخاصة بمستوى
قوي وكثير جدا أن يتناوله أكثر من مرة في اليوم.يحبذون نتاول الأدوية، نظرا أن الطفل يشعر أن الدواء

يمكن أن تحدث أيضًا سلوكياتمتذمرًا أو قلقًا متوترًا أو لامباليًا غير نشط. ولكنيمكن أن يظهر سلوك الألم المتغير عندما يكون الطفل
من يعرف طفلكالمفرطة في النوم فقط ورفض تناول الطعام والشراب. أنتأخرى ، مثل فرط النشاط أو سهولة البكاء  للدموع والرغبة

العوامل الأخرى التيلدى طفلك. يمنحك أدلة مهمة على أن طفلك يعاني من الألم.جيدًا ، لذلك من المهم أن تنتبه إلى السلوكيات المختلفة
فهم العلاقة بين السببالخوف والقلق. كلما كان الطفل أصغر سنًا ، زادت صعوبةيمكن أن تؤثر على الألم وتفاقمه ، على سبيل المثال ،

والنتيجة.

من أدوات تقييم الآلام مختلف معدات تقييم مستوى الألم.

عندماسنوات(7حوالي)منالمدرسةسنفيالصورة(.)انظرالوجهمقياسباستخدامآلامهمتقديرسنوات3سنمنللأطفاليمكن
مقاييسمقياس بالأرقام )انظر الصورة(. في المستشفى ، يتم استخداميتمكن الطفل من فهم كيفية تصنيف ألمه ، يمكن للطفل استخدام

للاستخدام في المنزل.مختلفة لتصنيف الألم ويمكن أن تكون أيضًا أدوات جيدة

البدءيمكنكأنهإلىيشيرفهذا،اليومخلالالأوقاتجميعفيبالأرقامالمقياسأوالوجهمقياسعلى"4"منأقلألمهالطفليقدرعندما
طفلكتأثرإذاالدواء.خفضمنواحديومبعد"4"علىألمهتقييمفيالطفلاستمرإذاالدواءتناولعنتوقفالدواء.جرعةتقليلفي

بانتظام ، فقن فقم بالتواصل مع طبيبك.بالألم على الرغم من تناول جرعات الدواء الموصى بها
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تظهرالوجوهأنللطفلاشرحوجهه.يبدوكيفوليس،الطفلشعورقياسإلىيهدف،سنوات3سنمنللأطفاليستخدم(FPS-R)الوجهألممقياس
الموجود على اليمين يظهر الكثير منألم. تظهر الوجوه المزيد والمزيد من الألم ، والوجهمدى سوء فعل شيء ما. الوجه في أقصى اليسار لا يظهر أي

الألم.

ممكن.ألمأسوأ"10"وألم()بدون"0"بينرقماختيارطريقعنالألمتصنيفيتم،سنوات7فوقللأطفالالعددياللفظيالمقياسعلىمثال

Medication, treatment and side effects
This applies to Sweden. There may be other recommendations in the other
Nordic countries.

Pain-relieving medications have the best effect when they are taken regularly throughout the

day. Basic pain relief after a tonsil operation for otherwise healthy children are

anti-inflammatory medications (Cox-inhibitors/NSAID e.g. Ipren, Diclofenac, Voltaren), which

are to be taken together with medications that contain Paracetamol (e.g. Panodil, Alvedon).

These medications are sold over the counter, and do not need a prescription at the pharmacy.

How long the child needs to take pain-relievers depends on what type of tonsil operation was

carried out. Make sure you buy the general pain medication before the surgery so that you

have it at home when you get back from the hospital. If your child may need to supplement

the medication with a prescription medication, then you will be given this at the time of the

operation.

Recommended doses of medications are calculated for otherwise healthy children who can

drink sufficient amounts of fluid. It is important to both eat and drink in the days after the

operation in order to have a sufficient nutritional intake. If you have major difficulties getting

your child to drink, then contact your doctor..

If your child does not want to take the medicine, then try another form of the medication.

Most of the recommended medications are available as tablets, liquids, suppositories, orally

soluble tablets or fizzy tablets. The pharmacy can help you to get the correct dose if you swap

medicinal forms. When you leave the hospital, you will receive clear information about pain

relief from the ward. If you go home on the day of the surgery, then find out how much

medication your child has already received after the operation so you know how much

medication to give him/her for the rest of the first day.
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Treatment period/Frequency
How long your child needs to take pain-relieving medication depends on what type of tonsil

operation has been carried out. When the whole tonsil is removed (tonsillectomy),

pain-relieving medication is often needed over a longer period of about 8 days, sometimes

longer. If only parts of the tonsil have been removed (tonsillotomy) pain-relieving medication

is commonly needed for about 5 days.

Phasing-out of medication/Tapering off medication
It is IMPORTANT that all children receive the recommended dose of pain-relieving

medication the first days. When you and your child feel that he/she begins experiencing less

pain, it is recommended that you stop taking paracetamol first. Continue to regularly give

COX inhibitors/NSAID. Then as the pain intensity decreases, go over to giving COX

inhibitors/NSAID only as needed. Read more under the heading Pain assessment.

Inflammation inhibiting medications
COX inhibitors (NSAID/Non-steroidal anti-inflammatory drugs) both provide fast pain relief

and inhibit inflammation. The pain-relieving effect is achieved within approx. 30 minutes of

taking a tablet or oral solution. The recommended medication is Ibuprofen (e.g. Ipren, Brufen)

OR Diclofenac (e.g. Diclofenac, Voltaren). Note that ONLY ONE OF THE recommended

anti-inflammatory drugs should be used. Ibuprofen is available prescription-free in the

following forms: tablet, mixture/liquid and suppositories. Diclofenac is available

prescription-free in tablet form.

Side effects/risks
COX inhibitors can be given to most children, even those that have asthma, but it is VERY

IMPORTANT that the first dose has already been given and has been evaluated at the

hospital. If your child has asthma you should consult the doctor as to whether the child should

take this medicine. The medicine must not be used if the child is allergic to acetylsalicylic acid

or other COX inhibitors/NSAIDs, or if the child has an unusually easy tendency to bleed. The

risk for side-effects increases with increasing doses. For all bleeding in the throat contact a

health care professional IMMEDIATELY.

Dose
mg/kg = milligram per kilo of body weight of the child

● Ibuprofen days 1-8 = 5-7 mg/kg, the dose should be administered 4 times per day,

every seventh hour (not more often)

(If your child weighs 61 kg or more then the max. dose is 400 mg x 4/day)

OR

● Diclofenac days 1-8 = 1-1.5 mg/kg, the dose shall be administered 3 times per day,

every eighth hour (not more often)

(If your child weighs 33 kg or more then the max. dose is 50 mg x 3/day)

Read more under the headings Treatment period and Phasing-out of medication.
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Paracetamol
Paracetamol (e.g. Alvedon, Panodil) reduces pain and fever but has no inflammation-inhibiting

effect. The pain-relieving effect of the tablet or oral solution (taken via the mouth) is achieved

within half an hour to one hour. For suppositories, it takes between two and three hours until

the full effect is achieved. On the day of the operation and for 2 days following the tonsil

operation (days 1-3), a higher dose of paracetamol is recommended. On day 4, it is important

that the dose of paracetamol is reduced.

Side effects/risks/risker
It is very important to follow the dose recommendations. At too high a dose over a longer

period of time there is the risk of severe liver damage.

Dose
mg/kg = milligram per kilo of body weight of the child

● Paracetamol days 1-3 (day 1 is the day of the operation) = 24 mg/kg, the dose shall be
administered 4 times per day, every seventh hour (not more often)
(If your child weighs 40-59 kg, then the max. dose is 1000 mg x 4/day. If your child
weighs over 60 kg, then the max. dose is 1250 mg x 4/day)

● Paracetamol days 4-8 = 18 mg/kg, the dose should be administered 4 times per day,
every seventh hour (not more often)
(If your child weighs 50 kg or more, then the max. dose is 1000 mg x 4/day.)

IMPORTANT: Children that undergo a tonsil operation must never use
paracetamol combined with CODEINE (e.g. Citodon, Panocod), because
codeine increases the risk of respiratory problems.
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